
 

 

   
STUDY TO ASSESS TREATMENT ALTERNATIVES FOR 

REDUCING PFAS IN LEACHATE FROM  
STATE‐OWNED LANDFILLS  

   
 

Prepared for 

 

 

STATE OF MAINE DEPARTMENT OF 
ADMINISTRATIVE AND FINANCIAL SERVICES, 

BUREAU OF GENERAL SERVICES 
 
 

January 2023



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  i 
January 2023 

TABLE OF CONTENTS 
 
 

Section No.                                                             Title                                                                   Page No. 

ACRONYMS/ABBREVIATIONS/UNITS ....................................................................................... 1 

EXECUTIVE SUMMARY ......................................................................................................... ES‐1 
[...]
conditions (and thus more diluted). In particular, the PFAS(6) concentration during the June 29 

sampling episode was the most significant and was used for determining the number of EAOP 

electrodes and associated energy demand. An EAOP model predicts that to treat the PFAS(6) flow 

from Dolby to below 15 ng/l would require 128 electrodes, equivalent to 16 mobile EAOP units 

running in parallel. This preliminary design includes eight additional electrodes as redundancy. 

Each  EAOP  unit  is  equipped  with  ten Magnéli  phase  Ti4O7  anodes  and  ten  titanium‐mesh 

cathodes. A  chemical dosing pump  is  included  in  the EAOP unit  to  allow  for  the addition of 

chemicals  such  as  polymers  or  pH  adjustment  to  enhance  the  electrochemical  process,  if 

necessary. An  optional  pretreatment  cartridge  filter  (for  removing  suspended  and  settleable 

solids) may be installed to protect the anodes and cathodes at a later date, if desired. To power 

the EAOP units, the total AC power required is projected at about 1,500A of 3‐phase 240V power. 

Taps for both  influent and effluent will be provided to allow sampling. The EAOP units will be 

winterized, insulated and heated to withstand winter conditions in Maine.  

 

The  third  PFAS  Reduction  Treatment  Alternative  at  Dolby  (Dolby  RO/Concentrate 

Management/EMWWTP Discharge) is to locate a RO treatment process at Dolby and implement 

similar site improvements as outlined in the two previous options. This option continues to use 

the existing  leachate pipeline  to discharge  the RO permeate  (i.e.,  treated  leachate containing 

PFAS(6) below the IDWS cleanup goal) to EMWWTP for biological treatment, and discharge to 

the Penobscot River.  

 

Membrane treatment technologies (such as RO) separate compounds from the  leachate using 

mechanical filtration and externally applied pressure to overcome the osmotic pressure of the 

target compounds. Two waste streams are generated: the permeate that is treated and free of 

PFAS (roughly 88 to 90% by volume); and a concentrate stream (roughly 10 to 12% by volume) 

that  must  be  subsequently  managed  via  destruction,  stabilization  or  volume  reduction  by 

technologies such as EAOP, super‐loading on IEX, or stabilization/solidification. The concentrate 

stream has a PFAS concentration about six to seven times greater than the raw leachate. The RO 

process can be designed for one pass, two passes, or three treatment passes, depending on the 

leachate characteristics and the desired PFAS removal. In addition, one vendor offers a system 

incorporating an ultra‐high‐pressure RO (up to about 1,800 psi) to maximize PFAS recovery and 



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  7‐7 
January 2023 

minimize concentrate volume. Other than a prefilter to remove solids and a pH adjustment step, 

there is no other pretreatment necessary for RO. The RO process does include an alkaline and 

acid clean in‐place (CIP) system and dosing system containing an antiscalant. A flow schematic of 

the treatment process is presented as Figure 7‐3.  

 

The challenge of RO  technology  is  to  reduce and separately manage  the 10  to 12 percent by 

volume of  side  stream  concentrate. The  concentrate  (roughly 11,000  to 13,000 gpd),  can be 

trucked  to a  regional  treatment  facility, processed via EAOP,  reduced  in volume using  super‐

loading on  IEX  resin, or be  stabilized/solidified using a pozzolanic material and disposed  in a 

landfill. Pilot testing will ultimately clarify the concentrate management approach. 

 

7.1.3     Continue  to  Send Raw  Leachate  to  EMWWTP  and Provide  Tertiary  Treatment of  the 

EMWWTP Effluent for PFAS Reduction 

The fourth treatment alternative for Dolby is to continue using the existing pump station and 

leachate  pipeline  to  divert  raw  leachate  to  the  EMWWTP,  implement  the  necessary  site 

improvements described  in  the previous  alternatives,  construct  additional off‐line  storage  at 

both Dolby and the former GNP storage pond adjacent to the EMWWTP, continue treating the 

combined  Dolby  leachate  and  East  Millinocket  sanitary  wastewater  using  the  EMWWTP 

biological  process,  and  construct  a  tertiary  treatment  process  that would  include  iron  and 

manganese removal, tertiary ceramic membrane filtration (UF quality effluent), and adsorption 

to  remove  PFAS  from  the  effluent  before  discharge  to  the  Penobscot  River.  The  following 

discussion assumes GAC as  the  tertiary  treatment adsorption media, although pilot  isotherm 

testing would eventually clarify the optimum adsorption media for incorporation (e.g., GAC, IEX, 

or fluoro‐sorb).  

 

One of the disadvantages of this alternative  is that  instead of only treating the  leachate from 

Dolby for PFAS (average flow of 110,400 gpd  in 2024), the combined East Millinocket sanitary 

wastewater and the Dolby leachate (roughly 453,000 gpd in 2024) will be treated as one stream 

via  the  iron  and manganese  removal,  tertiary  ceramic membranes,  and  tertiary  adsorption 

process (essentially three times the Dolby flow). Further, the peak flows observed at EMWWTP 

also include the peak leachate flows from Dolby (limited to 600 gpm by the pump capacity) and 

peak  spring  flows  from  East Millinocket  inclusive  of  spring  I/I  contributions.  Therefore,  for 

planning purposes, the average day flow is assumed as 453,000 gpd and the maximum monthly 

flow is 877,000 gpd (representative of the maximum month flow in 2021). Higher peaking flow 

factors were considered since EMWWTP personnel noted flows as high as 2 MGD have occurred 

during peak spring flows. One modification projected for this alternative is to reduce the volume 

of off‐line storage necessary at Dolby by incorporating the former GNP lagoon adjacent to the 



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  7‐8 
January 2023 

EMWWTP to provide about 8.1 MG of storage. It is hopeful that the storage in the existing Dolby 

leachate lagoon, the additional leachate storage at Dolby to be constructed, the addition of the 

former GNP  lagoons, and the EMWWTP aeration  lagoons can provide the volume to equalize 

leachate  flows  to  allow management  of  the  high  (springtime)  flow  volumes.  Even with  the 

additional  off‐line  storage  constructed  at  Dolby  and  the  former  GNP  storage  lagoons,  the 

maximum flows to the tertiary pretreatment and adsorption process may range from 877,000 

gpd to 1,300,000 gpd. Prior to embarking on a final design for this option, a more detailed flow 

balance  of  the  system  should  be  completed  and  the  final maximum  flow  through  the  PFAS 

treatment  system  determined.  A  flow  schematic  of  the  treatment  process  is  presented  as 

Figure 7‐4.  

 

Further  analysis  of  the  viability  of  the  EMWWTP  effluent  to  serve  as  feed water  to  a  PFAS 

adsorption  process will  need  to  address  the  variability  of  effluent  quality  from  the  existing 

aerated lagoon process (which is permitted to discharge effluent with BOD5 and TSS as high as 

50 mg/l during portions of the year). In short, the aerated lagoon effluent quality is not an ideal 

feed water for a tertiary adsorption process and will need rigorous pretreatment. For example, 

the secondary effluent has elevated iron and manganese concentrations that need to be lowered 

to 0.3 mg/l for  iron and 0.05 mg/l for manganese  in order to not compromise the adsorption 

efficiency, and the equivalent of a UF unit needs to be installed. Even then, the UF effluent will 

likely have TOC and ammonia levels above recommended pretreatment guidelines of 1 mg/l and 

0.5 mg/l, respectively.  

 

The  anticipated  adsorption  treatment  process  includes  a  dedicated  iron  and  manganese 

pretreatment followed by a ceramic (constructed of silicon carbide) membrane filtration prior to 

PFAS removal. The iron and manganese removal process is an integrated pre‐engineered system 

that  utilizes  a  proprietary manganese  dioxide media  in  a mobile  treatment  unit.  Iron  and 

manganese are  co‐precipitated and  filtered out of  solution after being oxidized with  sodium 

hypochlorite. The filter bed is typically backwashed one to three times per week to remove the 

accumulated  iron  and  manganese.  The  technology  does  not  require  a  long  contact  time, 

coagulants, or permanganate to regenerate the media similar to a greensand filter. The iron and 

manganese reactors are provided  in parallel to produce a maximum flow of between 877,000 

and 1,300,000 gpd and to provide process redundancy. As noted above, should the maximum 

flow increase, the size of the treatment unit operations would also need to increase.  

 

The effluent  from  the  iron  and manganese pretreatment  is passed  through  a 6‐mm  strainer 

screen to remove  large debris material that  is then delivered  into a rapid‐mix chamber at the 

head end of the ceramic membrane filter where a coagulant (such as alum) is injected to bind up 



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  7‐9 
January 2023 

organic  material  and  improve  membrane  filterability.  The  feed  water  gravity‐flows  into  a 

membrane feed channel where the flow is split into various membrane treatment units. The UF 

membranes remove suspended solids, turbidity, and microorganisms. Membranes are kept clean 

throughout the cycle with frequent backwash rinses and automated clean in‐place (CIP) cycles 

using chlorine, acid, and caustic. At the end of a membrane treatment cycle, the unit is drained, 

backwashed, and rinsed  to evacuate solids build‐up. The process  to be  installed at EMWWTP 

includes two parallel units that are  inclusive of strainers, permeate pumps, backwash pumps, 

drain pumps, air scour blowers, permeate/backwash tanks, and the CIP chemical dosing systems.  

 

The tertiary PFAS removal by GAC follows the ceramic membrane filtration process. The PFAS 

removal  is accomplished using  two GAC adsorption units operating  in parallel with each unit 

comprised of two GAC adsorption vessels operating in series (total of four GAC units). Each GAC 

unit is equipped with 20,000 pounds of media. For GAC, the empty bed contact time (EBCT) is 10 

minutes  per  vessel  (the  EBCT  for  IEX  or  fluoro‐sorb  adsorption  is  3 minutes).  Prior  to  the 

adsorption  process,  a  sodium  bisulfite  dosing  system  is  provided  to  reduce  chlorine 

concentration remaining from the secondary treatment.  

 

Site  preparation  at  the  EMWWTP  for  situating  the  iron  and  manganese  removal,  ceramic 

membrane  filtration,  and  PFAS  adsorption  process  includes  a  common  tertiary  treatment 

building adjacent to the chlorine contact tank at the EMWWTP,  including heated building and 

electrical control panel with three‐phase power and process water. The driveway and building 

doors will be laid out to easily accommodate media change‐outs. The building will be a single‐

story building similar in design to the existing control, blower, and chemical storage buildings at 

the  EMWWTP.  The  building  will  be  winterized,  insulated  and  heated  to  withstand  winter 

conditions in Maine. Some of the unique site development necessary for this option includes: 

 

 Construct a pump station  to elevate  the biologically  treated EMWWTP effluent  to  the 

tertiary  treatment building  that houses  the  iron and manganese  removal process,  the 

ceramic membrane filters, PFAS adsorption vessels, influent transfer pumps, and filtrate 

pumps. 

 A filtrate return line will need to extend from the new tertiary treatment building to the 

head of  the EMWWTP or  the  line  that extends  from  the grit  chamber  to  the aerated 

lagoons. 

 I&C associated with the tertiary treatment operation will be integrated with the existing 

supervisory control and data acquisition (SCADA) system that is on‐line at the EMWWTP. 

Sample  taps will  be  located  at  the  influent  and  effluent  of  the  iron  and manganese 



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  7‐10 
January 2023 

process, at  the ceramic membrane effluent, between  the GAC units, and  for  the  final 

effluent, so that PFAS breakthrough of the media can be easily established.  

 The GAC media will be a coconut‐shell‐based product (for cost estimating). Spent GAC 

media would need to be sent off‐site  for regeneration and/or disposal. The treatment 

process  will  be  designed  to  allow  simple  change‐out  of  the  exhausted  carbon.  For 

planning purposes, it is assumed that spent GAC will be managed by the GAC vendor and 

that virgin GAC will be reinstalled as part of the change‐outs. 

 The tertiary effluent would be discharged to the Penobscot River via the existing outfall 

at the EMWWTP. 

 

7.2     Juniper Ridge Landfill Leachate Management Alternatives 

 

PFAS treatment alternatives for the JRL leachate include:   

 

 Off‐site disposal of the raw leachate at a regional treatment facility that would provide 

both biologic and PFAS treatment of the leachate; and 

 PFAS  treatment of  the  leachate at  the  JRL  site,  followed by biologic  treatment of  the 

leachate at the NDWWTP. 

 

The above treatment alternatives will involve removing PFAS in the leachate at either the front‐

end or tail‐end of the treatment process, with the final process selection based on effectiveness 

of  the  treatment process with respect  to meeting  the PFAS(6)  IDWS cleanup goal and overall 

treatment cost. Note that unlike for Dolby, PFAS treatment of the JRL leachate at the tail‐end of 

the NDWWTP is not considered feasible due to the large‐volume of wastewater flows associated 

with the NDWWTP.  

 

7.2.1     Off‐Site Disposal of JRL Leachate at a Regional PFAS Treatment Facility 

This alternative is similar to the regionalization approach outlined in Section 7.1.1 for the Dolby 

leachate and assumes that JRL leachate and/or PFAS side streams are trucked to a regional facility 

for processing.  

 

While it is unlikely that raw leachate would be trucked from JRL to a regional facility due to the 

volume (69,300 gpd or about 16 tank‐truckloads at 200 days per year in 2024), it should be noted 

that the projected volume of leachate for JRL will incrementally drop to less than 10,000 gpd as 

final cover is installed over the completed waste cells. Depending on the tipping fee charged by 



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  7‐11 
January 2023 

the  regional  facility, at  some point  it  could be  cost effective  to  truck  leachate  from  JRL  to a 

regional facility. For planning purposes, a distance of 80 miles to the regional facility was used for 

the Study (i.e., approximate annual trucking cost in 2024 of $1.92 million). 

 

Similar to Dolby, if the treatment alternative eventually selected to manage PFAS at JRL includes 

PFAS side streams, concentrates, or residuals, then trucking the concentrates to a regional facility 

could  be  a  cost  effective  and  reliable  method  for  disposing/reducing/destroying  the 

concentrated PFAS waste from JRL. 

 

In  considering how  treatment of  the  JRL  leachate or  associated PFAS  side  streams  could be 

implemented  as part of  a  regional  approach,  a number of  improvements would need  to be 

constructed at JRL, and the waste disposal pricing must be established.  

 

7.2.2     PFAS Reduction at JRL, Concentration of Residuals and On‐site or Off‐site Treatment or 

Disposal of PFAS Side Streams and Discharge to NDWWTP 
[...]
meter,  thermometer,  ORP  meter,  level  controls,  and  auto  dialer  to  allow  remote 

monitoring and alarms. The FF treatment unit for JRL would be similar to the FF treatment 

unit described for Dolby (i.e., FF reactors, chemical feeds, break tank, foamate storage, 

and  concentration would be  located  in  several Conex‐type  containers; each FF unit  is 

equipped with recirculation pumps, air injectors and dosing equipment; the FF capacity is 

about 66 gpm per unit or could be a custom design system with higher flow capacity). A 

distinction between the Dolby and JRL sites is that JRL only requires a single FF unit rather 

than two at Dolby due to the lesser leachate flows. 

 Foamate will be managed similar  to  the description provided  for Dolby. Assuming  the 

foamate can be concentrated to about one percent by volume of the influent flow and 

that  the  PFAS(6)  is  removed  to  the  20  ng/l  goal,  the  concentrated  foamate  would 



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  7‐13 
January 2023 

represent 700 gpd with a PFAS(6) concentration of between 200 and 300 g/l (200,000 
to 300,000 ng/l). 

o Another possibility for treating foamate is to mobilize an EAOP unit to either the Dolby 

or JRL site and to truck the foamate between sites with foamate treatment limited to 

just one site. Additional foamate storage would be required at the site selected for 

the foamate treatment. This foamate treatment option is presented in Section 7.3.1. 

 The vent from the FF unit is equipped with a provisional carbon filter, although based on 

monitoring at previous treatment sites, off‐gas treatment has not been warranted.  

 Constructing  a  return  raffinate  (treated  effluent)  pipeline  from  the  FF  unit  to  a  new 

treated effluent holding tank that  is equipped with pumps to discharge to the existing 

tank‐truck loading station. 

 Continue to discharge the raffinate (treated effluent) from the FF process to the NDWWTP 

for  treatment  of  BOD5,  TSS,  ammonia,  and  other  conventional  pollutants,  and  then 

discharge to the Penobscot River. 

 Integrating  the  electrical  controls  for  the  treatment  facilities  to  the  existing  standby 

generator at  JRL such  that continued  treatment can progress  in  the event of a power 

outage.  

 Locate an office trailer and support facilities for the operators adjacent to the FF unit. 

 

The second PFAS Reduction Treatment Alternative at JRL (JRL EAOP/NDWWTP Discharge) is to 

locate the EAOP treatment process adjacent to the existing leachate storage tank and implement 

similar site improvements as described above for the FF system at JRL. Provisions would still exist 

to allow the raw leachate from the existing storage tank to be pumped directly to the tank‐truck 

loading station. The  treated effluent with  reduced PFAS would continue  to be  trucked  to  the 

NDWWTP  for  biological  treatment  and  discharge  to  the  Penobscot  River.  As  a  stand‐alone 

treatment process, EAOP does not require the addition of oxidants or other chemicals and no 

PFAS  side  streams are generated  that  require  further management. A  flow  schematic of  the 

treatment process is presented as Figure 7‐6.  

 

Mobilize  an  EAOP  unit  that  is  fully  integrated  with  I&Cs  including  flow meters,  pH meter, 

thermometer, ORP meter,  level controls, and an auto dialer  to allow  remote monitoring and 

alarms. The EAOP process proposed is similar to the EAOP at Dolby, except that the EAOP design 

model calls for 72 reactors in nine mobile units operating in parallel. An additional mobile unit 

with eight reactors is included for redundancy. Power requirements are 890A of 240VAC, 3‐phase 



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  7‐14 
January 2023 

power. Each reactor  is equipped with ten Magnéli phase Ti4O7 anodes and ten titanium‐mesh 

cathodes. An optional pretreatment cartridge filter may be installed, if desired. Both influent and 

effluent taps will be provided to allow sampling. The unit will be winterized, insulated and heated 

to withstand winter conditions in Maine. An optional polymer day tank and dosing pumps may 

be provided to increase the leachate oxidation process. Several additional elements to include at 

JRL for EAOP treatment of PFAS include: 

 

 Integrating  the  electrical  controls  for  the  treatment  facilities  to  the  existing  standby 

generator at  JRL such  that continued  treatment can progress  in  the event of a power 

outage.  

 Construct a return treated effluent pipeline from the EAOP unit to a new treated effluent 

storage tank that is equipped with pumps to discharge to the existing tank‐truck loading 

station. 

 Continue to discharge the PFAS‐pretreated leachate from the EAOP unit to the NDWWTP 

for  treatment  of  BOD5,  TSS,  ammonia,  and  other  conventional  pollutants,  and  then 

discharge to the Penobscot River. 

 Locate an office and support trailer for the operators adjacent to the EAOP unit. 

 

The  third  PFAS Reduction  Treatment Alternative  at  JRL  (JRL  RO/Concentrate Management/ 

NDWWTP Discharge)  is  to  locate a RO  treatment process at  JRL adjacent  to  the storage  tank 

similar  to  the  option  for  RO  at  Dolby.  Site  improvements  are  similar  to  those  described 

immediately above. The concept for RO treatment at JRL is similar to Dolby, although due to the 

complex chemistry of the JRL leachate, it is likely that a two‐pass or three‐pass RO process would 

be  installed  rather  than a single‐pass system as projected  for Dolby. A  flow schematic of  the 

treatment process is presented as Figure 7‐7.  

 

The  challenge  of  this  technology,  similar  to Dolby,  is  to  reduce  and  separately manage  the 

concentrated PFAS side stream. The concentrate (roughly 6,930 to 8,300 gpd), can be trucked to 

a regional treatment facility, processed via EAOP, reduced in volume using super‐loading on IEX 

resin,  or  be  stabilized/solidified  into  a  non‐leachable  concrete  structure  using  a  pozzolanic 

material for disposal in a landfill. Pilot testing will ultimately clarify the concentrate management 

approach. 

 

The  fourth  PFAS  Reduction  Treatment  Alternative  at  JRL  (JRL  Pretreatment  via  Physical‐

Chemical  and Biological Treatment/GAC or  IEX  for PFAS Removal/Sludge Concentrate/Sludge 



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  7‐15 
January 2023 

Disposal/Discharge to NDWWTP) is to construct a physical‐chemical and biological pretreatment 

unit operation and a PFAS adsorption process adjacent to the leachate storage tank, construct a 

new pump station and pipeline  to divert  raw  leachate  from  the storage  tank  to  the physical‐

chemical and biological pretreatment reactor, construct a new treated effluent storage tank that 

is equipped with pumps to elevate the treated effluent to the tank‐truck  loading station, and 

continue to truck the pretreated  leachate to the NDWWTP for additional biological treatment 

and discharge to the Penobscot River. The physical‐chemical and biological treatment processes 

will generate an inorganic and waste activated sludge (WAS) that will need to be thickened and 

trucked  off‐site  for  disposal.  Both  the  inorganic  and WAS  will  likely  contain  PFAS.  A  flow 

schematic of the treatment process is presented as Figure 7‐8. In addition to the common site 

improvements  discussed  for  the  previous  alternatives,  other  construction  elements  of  this 

alternative include: 

 

 Implementing a robust pretreatment system that includes flocculation, coagulation and 

precipitation, and a MBR that yields an UF quality effluent that would theoretically allow 

tertiary PFAS adsorption as a separate unit operation. As noted in Section 3.3.2, the JRL 

leachate is extremely complex with elevated concentrations of ammonia, iron, chloride, 

hardness, TDS, anions, and cations, and TSS that should be reduced or removed prior to 

biological  treatment  in a MBR.  In order  to accomplish  this necessary pretreatment, a 

physical‐chemical unit operation including pH adjustment, coagulation, flocculation, and 

precipitation may be necessary to protect the MBR process. Due to the elevated iron and 

manganese in the JRL leachate, a dedicated iron and manganese removal unit operation 

may  need  to  follow  the  physical‐chemical  process  depending  on  pilot  results.  This 

pretreatment  process would  primarily  generate  an  inorganic  sludge  that will  require 

thickening and off‐site management. The inorganic sludge will likely contain PFAS.  

 Construct a biological treatment operation adjacent to the existing leachate storage tank. 

It is envisioned that a MBR would be constructed in a concrete structure situated below 

the ground surface to provide UF effluent quality and provide insulation of the biological 

process, which is temperature sensitive. Due to the quality of the leachate (particularly 

the  high  ammonia  concentration),  a  supplemental  source  of  carbon  (e.g., Micro C  or 

glycerin) and phosphorus will need to be dosed  into the biological process to maintain 

the proper carbon‐to‐nitrogen‐to‐phosphorus ratio. An acid neutralization step will also 

be included to prevent air stripping of ammonia that occurs at a pH above about 8.2. The 

MBR process will be  fully  integrated with blowers, diffusers, mixers,  return  activated 

sludge  (RAS)  pumps, WAS  pumps,  and  the  chemical  feeds  described  above.  I&C will 

include flow meters, pH meter, temperature control, dissolved oxygen (DO) meter, ORP 

meter, level controls, and an auto dialer to allow remote monitoring and alarms. 



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  7‐16 
January 2023 

 The biological process will  yield WAS  that needs  to be polymer‐thickened  to provide 

sufficient  decanting  and  thickening.  The  decant will  be  recycled  to  the  head  of  the 

biological process and the thickened sludge will be loaded into tank‐trucks and trucked to 

a regional treatment facility for final treatment and disposal. Based on a projected sludge 

yield similar to other biological facilities and thickened solids content of 4.5 to 5.0 percent, 

it is projected that about 8 to 10 truckloads per month of thickened sludge will need to 

be managed off‐site. It is projected that the thickened WAS will contain some PFAS that 

partition onto the sludge during the biological process. 

 Mobilize an adsorption unit for PFAS removal that is fully integrated with I&C, including 

flow meters, pH meter, thermometer, pressure gauges, level controls, and auto dialer to 

allow remote monitoring and alarms. The adsorption unit(s) will be designed in a lead/lag 

arrangement with an empty bed contact time of 10 minutes for GAC (3 minutes for IEX or 

fluoro‐sorb). The treatment unit will be winterized,  insulated and heated to withstand 

winter conditions in Maine. 

 Construct a new tertiary treatment building to house the iron and manganese removal, 

physical‐chemical process, MBR pumps and equipment, chemical feed equipment, and 

the PFAS adsorption processes. 

 Construct a treated effluent pipeline from the adsorption unit to a new treated effluent 

holding tank that is equipped with pumps to pump the treated leachate to the existing 

tank‐truck loading station. 

 Transport  the  treated effluent  from  the physical‐chemical and biological pretreatment 

and PFAS  reduction process  to  the NDWWTP  for discharge  to  the Penobscot River.  In 

contrast to the other PFAS treatment alternatives occurring at the JRL site, it should be 

noted that the treated effluent from the MBR and adsorption processes will be very clean 

and will not require full biological treatment at the NDWWTP.  

 Integrating  the  electrical  controls  for  the  treatment  facilities  to  the  existing  standby 

generator at  JRL such  that continued  treatment can progress  in  the event of a power 

outage.  

 Locate an office trailer and support facilities for the operators adjacent to the MBR unit. 

 

7.3      Partial Integration of Dolby and JRL PFAS Treatment Facilities 

 

A number of the previous PFAS treatment alternatives evaluated included FF and EAOP at both 

Dolby and JRL. Another conceptual alternative  is to  locate separate FF unit operations at both 



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  7‐17 
January 2023 

Dolby and JRL, and to establish a single EAOP operation at the JRL site. In this situation, the FF 

foamate from Dolby would be transported by tank‐truck to the JRL EAOP operation, be combined 

with the JRL FF foamate, and then process the combined foamate through the JRL EAOP unit. 

 

Another alternative that would also include integrating the Dolby and JRL treatment operations, 

would be  to  truck  the  leachate  from  JRL  to  the EMWWTP,  combine both  the  JRL and Dolby 

leachate with the sanitary wastewater from East Millinocket, treat the combined wastewater via 

the existing EMWWTP biologic treatment process, and then construct a tertiary PFAS treatment 

system at the tail‐end of the treatment plant, prior to discharge to the Penobscot River.  

 

7.3.1     Implement FF at Dolby and JRL with EAOP Treatment of Foamate at JRL 

The first partial leachate integration alternative is to implement FF at both Dolby and JRL, the 

treated raffinate  from Dolby and  JRL continues to be discharged to EMWWTP and NDWWTP, 

respectively. The foamate from Dolby is trucked to JRL, combined with the JRL foamate and then 

treated together in a single EAOP treatment process.  

 

At Dolby, the same site improvements outlined in Section 7.1.2 would need to be constructed. In 

addition,  a  foamate  holding  tank  and  loading  station  at  Dolby  needs  to  be  installed.  The 

preliminary design assumes two mobile containers (standard 40‐ft by 8‐ft Conex‐type containers) 

each with three flow‐through reactors in series designed to treat leachate at a flow of 66 gpm. 

The  FF  reactors  are  operated  in  series  to  provide  continuous  flow  treatment.  Although 

preliminary FF bench‐scale testing of the Dolby leachate alone removed a significant portion of 

the total PFAS and the PFAS(6) to below the IDWS cleanup goal, as a contingency, an optional 

adsorption operation with a lead/lag configuration has been included. The adsorption unit would 

provide additional removal of total PFAS and give greater confidence to meeting the PFAS(6) goal 

in a reliable manner. The concentrated foamate is diverted to a foam concentrator and then to a 

concentrate foamate holding tank sized to manage the foamate from both Dolby and JRL.  

 

 Foamate will be diverted to a new holding tank equipped with pumps for loading tank‐

trucks with PFAS‐concentrated foamate that will be trucked to the EAOP process at JRL. 

Assuming  the  foamate  can  be  concentrated  to  about  one  percent  by  volume  of  the 

influent flow and that the PFAS(6) concentration in the raffinate are removed to the 20 

ng/l  goal,  the  concentrated  foamate  would  represent  1,100  gpd  with  PFAS(6) 

concentration between 200 and 450 g/l.  

 



 

Reducing PFAS in Leachate from State‐Owned Landfills 
Sevee & Maher Engineers, Inc. and Crawford Engineers  7‐18 
January 2023 

At JRL, the FF treatment process would be located adjacent to the existing 0.912‐MG leachate 

storage  tank,  and  the  same  site  improvements  outlined  in  Section  7.2.2 would  need  to  be 

implemented. The preliminary design for JRL assumes a single FF unit with three flow‐through 